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38.3 Test Summary £191003
Sk BAfER Company information
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TR L7E kel TER G (RBLX 8 — kil 269 5 No.269, 2nd Avenue, Comprehensive Free
Cotisigor Trade Zone,Kunshan, J iangsu, PR.C :
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Manufacturer rade Zone Kunshan, Jiangsu, P.R.C
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Test lab Trade Zone Kunshan, Jiangsu, P.R.C
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Bt {5 & Battery information
EA Bl Rechargeable Li-ion N
Nga}x%e Battery : Brand .
= 0303-0046 s /
- -1Ype Original tested type
FRFRHLER (V) 36 /e
Nominal voltage : Capacity/energy 6400mAh 23.04Wh
ok AT 78 LA T AL AR
Description Rechargeable Li-ion battery Li content /
Jii & (kg) 0.0965 A WA RIRHEI ST Blac |
Mass Appearance plastic film shell
R4 B Test information
FiREHS RS B
Original test report No. 202l-10:0000a Date of test report L i
TRt ear [ CRAGRBRAETFI) 5 38.3 % UNITED
Test standard NATIONS Manual of Tests and Criteria 38.3 ST/SG/AC.10/11/Rev.7
T.1 AR P " T.2 i HHR » :
Altitude simulation Er# Passed Thermal test B ussed
I | v " K | \ i
T5 S ERFa sk 2 T.6 fli 2
External short circuit A Passed Impact e Russed
T7 dE 7R el T.8 Sl &
Overcharge & Passed Forced discharge i Fassed
3833 () / 3833 (g) /
L T kAR A www.ghs.cn 12
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The test summary is invalid if it is not affixed the official seal of th

2 R T RN

¢ laboratory {0 it.

Copies of the test summary are invalid.

3 RREMEESTRETEIEYS M TR

d without the signature, name and title of the signatory-

The test summary is invali
4 RBEERBEA.
The test summary is invalid if it is blotted out.
5.4 A S E BEALE, RagH aHRBHE.
It is forbidden to copy the test summary partially without the written approval of the laboratory.
6t E PR AR (xBTS A e
The conclusion of the test summary is only valid for the tested sample.
7 RGBS, SR () AR ik AR 7 L SCSCAs

The test summary has been drafted in Chinese and translated into English (if exist) for

convenience only. In the event of discrepancy, the Chinese version shall prevail.

Hoht: EHEZIAARER 345 5 Address: No. 345 East Yunling Road, Shanghai
WS E 4 % (PostCode): 200062

fiif(Tel): (021) 31765555 {£3T(Fax): (021D 31015117

0 JiE (website): www.ghs.cn

#1 - {5 (E-mail): battery @phs.cn
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(0 WARNING / AVERTISSEMENT ~ Eiminer corectement Ne >
Dispose of properly. Do not expase  exposez as les piles ou b
cells or batteries to heat or fire. & la chaleur oy un incend H

TR ABA E GRIAFRAET M) ST/SG/AC.10/11/Rev.738.3 PRAEZESR . The

P
C ,u]'d%' tested samples meet the requirements of test items of the UNITED NATIONS Manual of
ONEMUSION | Tests and CriteriaST/SG/AC.10/1 1/Rev.7 38.3 /;\
’(y\ﬂ\@/%/ &);‘
& .
Remark ! b % ﬁ
%4, Signature ] R AR AN
IR % Title Issued date
Fil & TF2U Vice chief engineer
-BGIERY:869603-
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